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Q480 Spare Parts List

No. Description Specification Quantity
1 External hexagon bolt& Flat Gasket M10*25 20sets
2 Belt Cover Q480-00-003 Ipc
4 External hexagon bolt(fine thread)& M10%20 Lset

Flat Gasket
5 Belt Ipc
6 Key 8*40 Ipc
7 Pulley for blade shaft Q480-00-038 Ipc
8 Key 7*40 Ipc
9 Pulley for engine shaft Q480-00-021 Ipc
10 Engine Iset
External hexagon bolt,Flat
11 Cakot N, M10#55 4sets
12 Protection Frame Q480-00-004 Ipc
13 Engine Support Base Q480-00-034 Ipc
14 External hexagon bolt &Nut M10*50 2sets
15 | External hexagon bolt& Flat Gasket M10*40 Iset
16 Point Pole Q480-00-013 Ipc
17 M10*35 M10*100 2sets
18 Nylon Wheel D125%12*35 Iset
19 Nut M10 6pcs
20 Flat Gasket 010 3pcs
21 Guide Wheel Q480-00-010 Ipc
22 | External hexagon bolt& Flat Gasket M10%*35 Iset
24 | External hexagon bolt& Flat Gasket M10*30 10sets
25 Locked Nut&Flat Gasket MI10 14sets
26 Bearing UCFLU206 2pcs
27 Blade Shaft Q480-00-031 Ipc
28 Key 8*25 Ipc
29 Blade Flange Q480-00-020 Ipc
30 Blade Ipc
31 Clamp plate for blade Q480-00-002 Ipc
32 Flat Gasket 022 Ipc
33 Spring Gasket 22 Ipc
34 Nut M22%2.5(Left) Ipc
35 | External hexagon bolt& Flat Gasket M8*20 3sets
36 Front Wheel D125*50 2pcs
37 Lifting support Base Q480-00-037 Ipc
38 Lever shaft support block Q480-00-035 2pcs
40 External hexagon bolt& Spring M12%35 2sets
Gasket
41 Enlarged Flat Gasket D12 2pcs




42 Axis Pin for Rear wheel Q480-00-033 2pcs
43 Rear Wheel 0200%50 2pcs
46 Blade Guard Cover Q480-00-016 Ipc
48 Plastic Plate Q480-00-015 Ipc
49 Water Hose(Green) 2pcs
50 Three valve Ipc
51 Cross Countersunk head screws M6*16 2pcs
52 Water Hose(white) D17*12 600MM
53 Water Valve Assembly Iset
54 Water Tank 250*250*500 Ipc
55 Water Tank Cover Ipc
56 | External hexagon bolt& Flat Gasket M10*20 6sets
57 Nut&Flat Gasket M8 2sets
59 Deep display plate Q480-00-026 Ipc
61 Protection Frame(Right side) Q480-00-042 Ipc
62 Special Spring 122 285MM
63 | The support plate for Special Spring Q480-00-032 Ipc
65 Lifting Connecting Rod Q480-00-036 Ipc
67 Depth Display Q480-00-025 Ipc
68 Inner hexagon bolt& Flat Gasket M8*20 2sets
70 Protection Plate for water tank Q480-00-028 Ipc
72 Belt for water tank Ipc
73 Plastic Cover D25 2pcs
74 Handle Q480-00-019 Iset
75 Throttle Line Assembly Iset
76 Nut&Flat Gasket M6 2sets
77 | External hexagon bolt& Flat Gasket M8*12 Osets
78 Handle connecting plate Q480-00-018 2pcs
79 Turn-off switch LAY37 (PBC) Ipc
80 Upper Cover on the water tank Q480-00-027 Ipc
81 Rotation Handle ?3200*0D18 Ipc
83 Absorber of Handle ?30*30 4pcs
85 Inner hexagon bolt& Flat Gasket M6*16 2pcs
86 Protection Frame(Left side) Q480-00-041 Ipc
87 Front Guard plate for water tank Q480-00-007 Ipc
89 Bearing UCFLU204 Ipc
90 Lifting Screw Rod Q480-00-024 Ipc
91 Lifting Screw Rod Sleeve Q480-00-024-1 Ipc
92 Key 6*20 Ipc
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